Report No.: 2470535R-RFUSV01S-B

D DEKRA

Appendix A. Test Result of Maximum Conducted Output Power

Modulation Frequency Maximum Conducted Peak Limit Result
(MHz) Output Power (dBm) (dBm)

2402 10.39 21.00 Pass

GFSK 2441 10.62 21.00 Pass

2480 11.22 21.00 Pass

2402 10.16 21.00 Pass

8DPSK 2441 10.35 21.00 Pass

2480 10.76 21.00 Pass
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Report No.: 2470535R-RFUSV01S-B

> DEKRA

Appendix B. Test Result of Radiated Emission

Site :HY-CBE2

Condition ,HORIZONTAL
mode X_BT3M_2441MHz
Test by

Level (dBuVim)

Date: 2024-09-04.

900
80.0
70
600 FCCCLASS B
50.0
400 —T
300 6
1 4 5
200 2 3
10,
30 224, 418, 612 806. 1000
Frequency (MHZ)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m ds dBuv d8/m
1 75.008 23.57  40.00  -16.43 50.68  -27.11 QP
2 160.659 18.62  43.50  -25.48 41.56  -23.54 QP
3 291.221 17.85  46.00  -28.15 40.70  -22.86 QP
4 511.896 21,69  46.00  -24.31 38.96  -17.27 QP
5 814.633 24.78  46.00  -21.22 36.77  -11.99 QP
6 939.957 35.88  46.00  -20.12 36.16  -10.28 QP
Note:
1. Level - Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission under 30MHz was not included since the emission levels are

very low against the limit.

Site :HY-CBO2
Condition :3m  ,VERTICAL
mode $TX_BT3M_2441MHz
Test by  :Rock
Level (dBuVim) Date: 2024-09-04
90.0]
804
704
0.0 FCCCLASS B
50.0]
00| —
00| 12 5 6
20.0) 3 4
10.0]
30 224. 418. 612, 806. 1000
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level
MHz dBUV/m  dBUV/m a8 By a8/m
1 41.446 2635 40.00  -13.65  50.82 3
2 117397 27.20  43.5¢  -16.38  53.20 P
3 265718 20.46  46.00  -25.54  44.24 ®
4 443.026  19.00  46.00  -27.00  37.57 P
5 773117 24.64  46.00  -21.36  36.88 P
6  920.557  25.81 46.00  -20.19  36.41 ®
Note:
1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Linit Line
4. The emission under 3@MHz was not included since the emission levels are
very low against the limit.
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Report No.: 2470535R-RFUSV01S-B > D E K RA

Site :HY-CB@2
Condition :3m ,HORIZONTAL
mode (TX_BTIM 2482MHz

Test by :Rock

100 Level (dBuVim) Date: 2024-09-04

90.0

80.0 FCC_16.247_PK

70.0

60.0 FCC_15.247_AV

50.0
40.0
30.0
20.0
10.0

0
1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)

Freguency Level Limit Owver Read Factor Remark
Line Limit Level

MHz dBuV/m dBuV/m dB dBuV dB/m

1 4804800 39.73 74.88 -34.27 46.87 -7.14 Peak

Note:

1.

2.
3.
1,

Level = Read Level + Factor

Factor = Antenna Factor + Cable Loss - Preamp Factor

Over Limit = Lewel - Limit Line

The emission levels of other freguencies are very lower than the limit
and not show in test report.
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Report No.: 2470535R-RFUSV01S-B > D E K RA

Site :HY-CEB@2
Condition :3m , VERTICAL
mode :TX _BTIM 2482MHz

Test by :Rock

Level (dBuV/m) Date: 2024-09-04

FCC_15.247_PK

FCC_15.247_AV

0
1000 5800. 10600. 15400. 20200, 25000
Frequency (MHz)

Frequency Level Limit Over Read Factor Remark
Line Limit Level

MHz dBuV/m dBuV/m dB dBuV dB/m

1 4384, 008 42.89 74,88 -31.91 49,23 -7.14 Peak

Note:

1.

2.
3.
4,

Level = Read Level + Factor

Factor = Antenna Factor + Cable Loss - Preamp Factor

Over Limit = Lewvel - Limit Line

The emission levels of other frequencies are wery lower than the limit
and not show in test report.

Page: 4 of 23



Report No.: 2470535R-RFUSV01S-B > D E K RA

Site :HY-CB@2
Condition :3m ,HORIZONTAL
mode (TX _BTIM 2441MHz

Test by :Rock

Level (dBuVim) Date: 2024-09-04

100
90.0
800 FCC_15.247_PK
70.0
60.0 . FCC_15.247_AV
50.0
40.0 1
30.0
20.0
10.0
0
1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 AB82.060 38.82 74.88 -35.18 45.62 -6.88 Peak
2 7323 .008 51.75 74.88 -22.25 52.15 -@.48 Peak
Note:

1. Level = Read Lewvel + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Lewvel - Limit Line

4. The emission levels of other frequencies are wvery lower than the limit
and not show in test report.

Page: 5 of 23



Report No.: 2470535R-RFUSV01S-B > D E K RA

Site :HY-CB@2
Condition :3m . VERTICAL
mode (TX_BTIM_2441MHz

Test by :Rock

Level (dBuV/m) Date: 2024-09-04

100
90.0
800 FCC_15.247_PK
70.0
60.0 2 FCC_15.247_AV
50.0
1
40.0
30.0
20.0
10.0
0
1000 5800. 10600. 15400. 20200, 25000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 4862 . 8600 48.95 74.88 -33.85 47.75 -6.88 Peak
2 7323 .0688 57.22 74.88 -16.78 57.62 -8.48 Peak
Note:

1. Level = Read Lewvel + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are wvery lower than the limit
and not show in test report.

Vertical-Average Detector:

Frequency | Peak Measurement | Duty Cycle Factor | Measurement Level | Margin Limit
(MHz) (dBpV/m) (dB) (dBuV/m) (dB) (dBuV/m)
7323 57.22 -24.731 32.489 -21.511 54.000
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Report No.: 2470535R-RFUSV01S-B > D E K RA

Site :HY-CB@2
Condition :3m ,HORIZONTAL
mode :TX _BTIM 2488MHz

Test by :Rock

Level ({dBuVim) Date: 2024-09-04

100
90.0
80.0 FCC_15.247_PK
70.0
600 2 FCC_15.247_AV
50.0
40.0 !
30.0
20.0
10.0
0
1000 5800. 10600. 15400, 20200, 25000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 A966 . 000 39.78 74,60 -34.22 46,29 -6.51 Peak
2 7448 .068 53.62 74.00 -20.38 53.93 -8.31 Peak
MNote:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2470535R-RFUSV01S-B > D E K RA

Site :HY-CB@2
Condition :3m , VERTICAL
mode (TX_BTIM 2488MHz

Test by :Rock

Level (dBuVim) Date: 2024-09-04

100
90.0
80.0 FCC_15.247_PK
70.0
2
60.0 FCC_15.247 AV
50.0
1
40.0
30.0
20.0
10.0
0
1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 1960, 6ea 42.39 74.88 -31.81 48.98 -6.51 Peak
2 7448 . 008 58.85 74.88 -15.15 59.16 -8.31 Peak
Note:

1. Level = Read Lewvel + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Lewvel - Limit Line

4. The emission levels of other frequencies are wvery lower than the limit
and not show in test report.

Vertical-Average Detector:

Frequency | Peak Measurement | Duty Cycle Factor | Measurement Level | Margin Limit
(MHz) (dBuV/m) (dB) (dBuV/m) (dB) (dBuV/m)
7440 58.85 -24.731 34.119 -19.881 54.000
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Report No.: 2470535R-RFUSV01S-B > D E K RA

Site :HY-CEB@2
Condition :3m s HORIZONTAL
mode (TX_BT3M_2482MHz

Test by :Rock

Level (dBuV/m) Date: 2024-09-04

FCC_15.247_PK

FCC_15.247_AV

0
1000 5800. 10600. 15400. 20200, 25000
Frequency (MHz)

Frequency Level Limit Over Read Factor Remark
Line Limit Level

1 4584 . 008 48.85 74.88 -33.95 47.19 -7.14 Peak

Note:

1.

2.
3.
L

Level = Read Level + Factor

Factor = Antenna Factor + Cable Loss - Preamp Factor

Over Limit = Level - Limit Line

The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2470535R-RFUSV01S-B > D E K RA

Site :HY-CB@z2
Condition :3m ,VERTICAL
mode :TX_BT3M_24682MHz

Test by :Rock

Level {dBuV/m) Date: 2024-09-04

FCC_15.247_PK

FCC_15.247_AV

0
1000 A800. 10600. 15400. 20200. 25000
Frequency (MHz)

Frequency Level Limit Over Read Factor Remark
Line Limit Level

MHz dBuV/m dBuV/m dB dBuV dB/m

1 4384 . 808 41.84 74,88 -32.16 48.98 -7.14 Peak

Note:

1.

2.
3.
4.

Level = Read Level + Factor

Factor = Antenna Factor + Cable Loss - Preamp Factor

Over Limit = Level - Limit Line

The emission lewels of other frequencies are wvery lower than the limit
and not show in test report.
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Report No.: 2470535R-RFUSV01S-B > D E K RA

Site :HY-CB@2
Condition :3m ,HORIZONTAL
mode (TX_BT3M_2441MHz

Test by :Rock

Level (dBuV/m) Date: 2024-09-04

FCC_15.247_PK

FCC_15.247_AV

50.0
40.0 1
30.0
20.0
10.0

0
1000 5800. 10600, 20200, 25000

1540
Frequency (MHz)

Frequency Level Limit Over Read Factor Remark
Line Limit Level

MHz dBuV/m dBuV/m dB dBuV dB/m

1 4882.000 38.39 74.08 -35.61 45.19 -6.88 Peak

Note:

1.

2.
3.
4,

Level = Read Level + Factor

Factor = Antenna Factor + Cable Loss - Preamp Factor

Over Limit = Level - Limit Line

The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2470535R-RFUSV01S-B > D E KRA

Site :HY-CB@2
Condition :3m . VERTICAL
mode (TX_BT3M_2441MHz

Test by :Rock

100 Level (dBuVim) Date: 2024-09-04

80.0 FCC_15.247_PK

70.0

2 FCC_15.247_AV

50.0
40.0
30.0
20.0

0
1000 5800. 10600. 20200. 25000

1
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level

MHz dBuV/m dBuV/m dB dBuvV dB/m

1 1852, 600 39.74 74,80 -34.26 46.54 -b.80 Peak
2 7323.000 54.41 74,88 -159.59 54.81 -8.48 Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are wery lower than the limit
and not show in test report.

Vertical-Average Detector:

Frequency | Peak Measurement | Duty Cycle Factor | Measurement Level | Margin Limit
(MHz) (dBuV/m) (dB) (dBuV/m) (dB) (dBuV/m)
7323 54.41 -24.731 29.679 -24.321 54.000
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Report No.: 2470535R-RFUSV01S-B > D E K RA

Site :HY-CB@2
Condition :3m ,HORIZONTAL
mode (TX_BT3M_24868MHz

Test by :Rock

100 Level (dBuV/m) Date: 2024-09-04

800 FCC_15.247_PK

FCC_15.247_AV

0
1000 5800. 10600. 15400. 20200. 25000
Frequency {(MHz)

Frequency Level Limit Over Read Factor Remark
Line Limit Level

MHz dBuV/m dBuV/m dB dBuV dB/m

1 4968 . 000 38.33 74.08 -35.67 44 .84 -6.51 Peak

Note:

1.

2.
3.
4,

Level = Read Level + Factor

Factor = Antenna Factor + Cable Loss - Preamp Factor

Over Limit = Lewvel - Limit Line

The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2470535R-RFUSV01S-B > D E KRA

Site :HY-CB@2
Condition :3m . VERTICAL
mode (TX_BT3M_24868MHz

Test by :Rock

Level (dBuV/m) Date: 2024-09-04

100
90.0
80.0 FCC_15.247_PK
70.0
60.0 2 FCC_15.247_AV
50.0
40.0 !
30.0
20.0
10.0
0
1000 5800. 10600. 1540 20200. 25000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 1960, 608 39.85 74.688 -34.15 46.36 -6.51 Peak
2 7448 . 008 55.34 74.88 -18.66 55.65 -8.31 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are wery lower than the limit
and not show in test report.

Vertical-Average Detector:

Frequency | Peak Measurement | Duty Cycle Factor | Measurement Level | Margin Limit
(MHz) (dBuV/m) (dB) (dBuV/m) (dB) (dBuV/m)
7440 55.34 -24.731 30.609 -23.391 54.000
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Report No.: 2470535R-RFUSV01S-B

> DEKRA

Site :HY-CB@2
Condition :3m ,Horizontal
mode (TX_BT1M_2482MHz
Test by :Rock
Level (dBuV/m) Date: 2024-09-03
130
17.0
104.0 Z
91.0
78.0 FCC_15:247_PK
65.0
52.0 1
39.0
26.0
13.0
2310 2350. 2390. 2430. 2470. 2510
Frequency {(MHz)
No Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 2389.200 46.83 74.80 -27.17 49.74 6.89 Peak
2 2482 .000 183.36  ------  ------ 97.36 6.00 Peak
Note:
1. Level = Read Lewvel + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Lewvel - Limit Line
4, The emission levels of other frequencies are wery lower than the limit
and not show in test report.
Horizontal-Average Detector:

Frequency | Peak Measurement | Duty Cycle Factor | Measurement Level | Margin Limit
(MHz) (dBuV/m) (dB) (dBpV/m) (dB) | (dBpV/m)
2389.2 46.83 -24.731 22.099 -31.901 54.000
2402 103.36 -24.731 78.629 - -
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Report No.: 2470535R-RFUSV01S-B

> DEKRA

Site :HY-CB@2
Condition :3m ,Vertical
mode (TX_BT1M_2482MHz
Test by :Rock
Level (dBuV/m) Date: 2024-09-03
130
17.0 -
£
104.0
91.0
78.0 FCC_15:247_PK
65.0
1
52.0
39.0
26.0
13.0
0
2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz)
No Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 2389.200 53.30 74.80 -20.78 47.21 6.89 Peak
2 2482 .000 189.29 ------ —-o--- 183.29 6.00 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are wery lower than the limit
and not show in test report.
Vertical-Average Detector:

Frequency | Peak Measurement | Duty Cycle Factor | Measurement Level | Margin Limit
(MHz) (dBuV/m) (dB) (dBuV/m) (dB) | (dBuV/m)
2389.2 53.3 -24.731 28.569 -25.431 54.000
2402 109.29 -24.731 84.559 -- --
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Report No.: 2470535R-RFUSV01S-B

> DEKRA

Site :HY-CB@2
Condition :3m ,Horizontal
mode (TX_BT1M_24868MHz
Test by :Rock
Level (dBuV/m) Date: 2024-09-03
130
17.0
104.0 ]
91.0
78.0 _15247_PK
65.0
52.0
39.0
26.0
13.0
0
2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz)
No Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 2480.200 183.51 ------  ------ 97.57 5.94 Peak
2 2483 .600 55.61 74.80 -18.39 49.63 5.98 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are wery lower than the limit
and not show in test report.
Horizontal-Average Detector:

Frequency | Peak Measurement | Duty Cycle Factor | Measurement Level | Margin Limit
(MHz) (dBuV/m) (dB) (dBuV/m) (dB) | (dBuV/m)
2480.2 103.51 -24.731 78.779 -- --
2483.6 55.61 -24.731 30.879 -23.121 54.000
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Report No.: 2470535R-RFUSV01S-B

> DEKRA

Site :HY-CB@2
Condition :3m ,Vertical
mode (TX_BT1M_24868MHz
Test by :Rock
Level (dBuV/m) Date: 2024-09-03
130
117.0 5
104.0
91.0
78.0 15247 PK
65.0 2
220 M\w
39.0
26.0
13.0
0
2310 2350. 2390. 2430 2470. 2510
Frequency (MHz)
No Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 2438.200 189.94 ------ o-o--- 1e4.e8 5.94 Peak
2 2434, 600 61.92 74,88 -12.88 55.93 5.99 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission lewvels of other frequencies are wery lower than the limit
and not show in test report.
Vertical-Average Detector:

Frequency | Peak Measurement | Duty Cycle Factor | Measurement Level | Margin Limit
(MHz) (dBuV/m) (dB) (dBuV/m) (dB) | (dBuV/m)
2480.2 109.94 -24.731 85.209 -- --
2484.6 61.92 -24.731 37.189 -16.811 54.000
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Report No.: 2470535R-RFUSV01S-B

> DEKRA

Site :HY-CB@2
Condition :3m ,Horizontal
mode (TX_BT3M_2482MHz
Test by :Rock
Level (dBuV/m) Date: 20240903
130
1M7.0
104.0 2
91.0
78.0 FCC_15:247_PK
65.0
1
52.0
39.0] ™ * *
26.0
13.0
2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz)
No Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 2388.000 53.83 74.80 -20.97 46.94 6.89 Peak
2 2482 .000 182.61 ------  ------ 96.61 6.00 Peak
Note:
1. Level = Read Lewvel + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Lewvel - Limit Line
4. The emission levels of other frequencies are wvery lower than the limit
and not show in test report.
Horizontal-Average Detector:

Frequency | Peak Measurement | Duty Cycle Factor | Measurement Level | Margin Limit
(MHZz) (dBuV/m) (dB) (dBuV/m) (dB) (dBuV/m)
2388 53.03 -24.731 28.299 -25.701 54.000
2402 102.61 -24.731 77.879 - -
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Report No.: 2470535R-RFUSV01S-B

> DEKRA

Site
Condition
mode

Test by

:HY-CBB2
:3m
:TX _BT3M 2482MHz
:Rock

,Vertical

Level (dBuV/m)

Date: 2024-09-03

130
17.0
2

104.0

91.0

78.0 FCC_15:247_PK

65.0 1

52.0 M

39.0

26.0

13.0

2310 2350. 2390. 2430. 2470. 2510
Frequency {(MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m

1 2389.000 57.97 74.80 -16.83 51.88 6.89 Peak

2 2482 .000 188.51  ------  ------ 182.51 6.00 Peak
Note:
1. Level = Read Lewvel + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Lewvel - Limit Line
4, The emission levels of other frequencies are wery lower than the limit

and not show in test report.

Vertical-Average Detector:
Frequency | Peak Measurement | Duty Cycle Factor | Measurement Level | Margin Limit

(MHz) (dBpV/m) (dB) (dBpV/m) (dB) | (dBpV/m)
2389 57.97 -24.731 33.239 -20.761 54.000
2402 108.51 -24.731 83.779 - -
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Report No.: 2470535R-RFUSV01S-B

> DEKRA

Site :HY-CB@2
Condition :3m ,Horizontal
mode :TX_BT3M_2488MHz
Test by :Rock
Level (dBuV/m) Date: 20240903
130
1M7.0
104.0 1
91.0
78.0 — 15247 PK
65.0
52.0 \’\*\A
39.0
26.0
13.0
2310 2350. 2390. 2430. 2470. 2510
Frequency (MHz)
No Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 2480.200 181.63  ------  ------ 95.69 5.94 Peak
2 2483 .600 65.24 74.88 -8.76 59.26 .98 Peak
Note:
1. Level = Read Lewvel + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Lewvel - Limit Line
4. The emission levels of other frequencies are wvery lower than the limit
and not show in test report.
Horizontal-Average Detector:

Frequency | Peak Measurement | Duty Cycle Factor | Measurement Level | Margin Limit
(MHZz) (dBuV/m) (dB) (dBuV/m) (dB) (dBuV/m)
2480.2 101.63 -24.731 76.899 - -
2483.6 65.24 -24.731 40.509 -13.491 54.000
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Report No.: 2470535R-RFUSV01S-B

> DEKRA

Site :HY-CBe2
Condition :3m ,Vertical
mode (TX_BT3M_2488MHz
Test by :Rock
Level (dBuV/m) Date: 20240903
130
1M7.0 ]
104.0
91.0
78.0 15247 PK
= th%“waquh
52.0
39.0
26.0
13.0
2310 2350. 2390. 2430. 2470. 2510
Frequency {(MHz)
No Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 2438.200 189.85  ------  ------ 1@3.11 5.94 Peak
2 2433 .600 68.081 74.88 -5.99 62.83 5.98 Peak
Mote:
1. Level = Read Lewvel + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are wvery lower than the limit
and not show in test report.
Vertical-Average Detector:

Frequency | Peak Measurement | Duty Cycle Factor | Measurement Level | Margin Limit
(MHZz) (dBuV/m) (dB) (dBuV/m) (dB) (dBuV/m)
2480.2 109.05 -24.731 84.319 - --
2483.6 68.01 -24.731 43.279 -10.721 54.000
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